
 
 

BV 7Layers Communications 

Technology (Shenzhen) Co. Ltd 

No.B102, Dazu Chuangxin Mansion, North of Beihuan 

Avenue, North Area, Hi-Tech Industrial Park, Nanshan 

District, Shenzhen, Guangdong, China 

Tel: +86 755 8869 6566 

Fax: +86 755 8869 6577 

Email: customerservice.sw@bureauveritas.com 

         Page 1 of 135 

 

Test Report No.: W7L-P21090022RF05 

FCC TEST REPORT 

(PART 24)  
Applicant: PAX Technology Limited 

Address: Room 2416, 24/F., Sun Hung Kai Centre, 30 Harbour Hong Kong  China 

 

Manufacturer or 

Supplier: 
PAX Computer Technology (Shenzhen) Co., Ltd. 

Address: 
 4/F, No.3 Building, Software Park, Second Central Science-Tech Road, High-Tech 

industrial Park, Shenzhen, Guangdong, P.R.C. 

Product: Pay Tablet  

Brand Name: PAX 

Model Name: M8 

HW version: M8-XXX-XXX-XXXX 

SW version: V0.0.0.1 

FCC ID: V5PM8 
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CONCLUSION: The submitted sample was found to comply with the test requirement 
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1. Frequency Stability 

1.1. WCDMA_B2 

1.1.1 Test Result 
WCDMA_Band: 2  

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

RMC 

1852.4 
 

/ / 

20 

3.27 16 0.02  -2.5 to 2.5 Pass 

3.85 23 0.03  -2.5 to 2.5 Pass 

4.43 31 0.04  -2.5 to 2.5 Pass 

-10 3.85 22 0.03  -2.5 to 2.5 Pass 

0 3.85 12 0.01  -2.5 to 2.5 Pass 

10 3.85 18 0.02  -2.5 to 2.5 Pass 

30 3.85 -23 -0.03  -2.5 to 2.5 Pass 

40 3.85 -29 -0.03  -2.5 to 2.5 Pass 

50 3.85 -31 -0.04  -2.5 to 2.5 Pass 

1880 
 

/ / 

20 

3.27 8 0.01  -2.5 to 2.5 Pass 

3.85 12 0.01  -2.5 to 2.5 Pass 

4.43 33 0.04  -2.5 to 2.5 Pass 

-10 3.85 23 0.03  -2.5 to 2.5 Pass 

0 3.85 -7 -0.01  -2.5 to 2.5 Pass 

10 3.85 -11 -0.01  -2.5 to 2.5 Pass 

30 3.85 -23 -0.03  -2.5 to 2.5 Pass 

40 3.85 6 0.01  -2.5 to 2.5 Pass 

50 3.85 27 0.03  -2.5 to 2.5 Pass 

1907.6 / / 

20 

3.27 6 0.01  -2.5 to 2.5 Pass 

3.85 8 0.01  -2.5 to 2.5 Pass 

4.43 1 0.00  -2.5 to 2.5 Pass 

-10 3.85 -33 -0.04  -2.5 to 2.5 Pass 

0 3.85 23 0.03  -2.5 to 2.5 Pass 

10 3.85 28 0.03  -2.5 to 2.5 Pass 

30 3.85 21 0.02  -2.5 to 2.5 Pass 

40 3.85 18 0.02  -2.5 to 2.5 Pass 

50 3.85 22 0.03  -2.5 to 2.5 Pass 
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1.2. LTE_B2_1.4MHz 

1.2.1. Test Result 
Band: 2 / Bandwidth: 1.4MHz 

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

QPSK 

1850.7 6 0 

20 

3.27 -2.32 -0.00 -2.5 to 2.5 Pass 

3.85 -7.40 -0.00 -2.5 to 2.5 Pass 

4.43 -3.29 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -0.59 -0.00 -2.5 to 2.5 Pass 

0 3.85 -5.28 -0.00 -2.5 to 2.5 Pass 

10 3.85 -4.71 -0.00 -2.5 to 2.5 Pass 

30 3.85 -8.71 -0.00 -2.5 to 2.5 Pass 

40 3.85 -5.72 -0.00 -2.5 to 2.5 Pass 

50 3.85 -7.40 -0.00 -2.5 to 2.5 Pass 

1880 6 0 

20 

3.27 -6.74 -0.00 -2.5 to 2.5 Pass 

3.85 -0.27 -0.00 -2.5 to 2.5 Pass 

4.43 -5.26 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -2.43 -0.00 -2.5 to 2.5 Pass 

0 3.85 -3.02 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.32 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.78 -0.00 -2.5 to 2.5 Pass 

40 3.85 -5.55 -0.00 -2.5 to 2.5 Pass 

50 3.85 -10.76 -0.01 -2.5 to 2.5 Pass 

1909.3 6 0 

20 

3.27 -7.82 -0.00 -2.5 to 2.5 Pass 

3.85 -7.24 -0.00 -2.5 to 2.5 Pass 

4.43 -7.14 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -5.26 -0.00 -2.5 to 2.5 Pass 

0 3.85 -6.01 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.14 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.36 -0.00 -2.5 to 2.5 Pass 

40 3.85 -3.53 -0.00 -2.5 to 2.5 Pass 

50 3.85 -6.31 -0.00 -2.5 to 2.5 Pass 

16QAM 

1850.7 6 0 

20 

3.27 -3.75 -0.00 -2.5 to 2.5 Pass 

3.85 -2.69 -0.00 -2.5 to 2.5 Pass 

4.43 -6.49 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -4.72 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.26 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.52 -0.00 -2.5 to 2.5 Pass 

30 3.85 -8.53 -0.00 -2.5 to 2.5 Pass 

40 3.85 -8.23 -0.00 -2.5 to 2.5 Pass 

50 3.85 -6.35 -0.00 -2.5 to 2.5 Pass 

1880 6 0 

20 

3.27 -6.08 -0.00 -2.5 to 2.5 Pass 

3.85 -4.21 -0.00 -2.5 to 2.5 Pass 

4.43 -2.79 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.78 -0.00 -2.5 to 2.5 Pass 

0 3.85 -7.47 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.15 -0.00 -2.5 to 2.5 Pass 

30 3.85 -1.30 -0.00 -2.5 to 2.5 Pass 

40 3.85 -2.50 -0.00 -2.5 to 2.5 Pass 
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50 3.85 -4.45 -0.00 -2.5 to 2.5 Pass 

1909.3 6 0 

20 

3.27 -1.93 -0.00 -2.5 to 2.5 Pass 

3.85 -6.98 -0.00 -2.5 to 2.5 Pass 

4.43 -4.32 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -1.65 -0.00 -2.5 to 2.5 Pass 

0 3.85 -6.85 -0.00 -2.5 to 2.5 Pass 

10 3.85 -8.38 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.88 -0.00 -2.5 to 2.5 Pass 

40 3.85 -7.32 -0.00 -2.5 to 2.5 Pass 

50 3.85 -8.41 -0.00 -2.5 to 2.5 Pass 

 

1.3. B2_3MHz 

1.3.1. Test Result 
Band: 2 / Bandwidth: 3MHz 

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

QPSK 

1851.5 15 0 

20 

3.27 0.26 0.00 -2.5 to 2.5 Pass 

3.85 -1.67 -0.00 -2.5 to 2.5 Pass 

4.43 -4.71 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.83 -0.00 -2.5 to 2.5 Pass 

0 3.85 -7.12 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.74 -0.00 -2.5 to 2.5 Pass 

30 3.85 -12.13 -0.01 -2.5 to 2.5 Pass 

40 3.85 -7.34 -0.00 -2.5 to 2.5 Pass 

50 3.85 -7.14 -0.00 -2.5 to 2.5 Pass 

1880 15 0 

20 

3.27 -3.08 -0.00 -2.5 to 2.5 Pass 

3.85 -6.41 -0.00 -2.5 to 2.5 Pass 

4.43 -5.22 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -4.98 -0.00 -2.5 to 2.5 Pass 

0 3.85 -7.24 -0.00 -2.5 to 2.5 Pass 

10 3.85 -2.72 -0.00 -2.5 to 2.5 Pass 

30 3.85 -3.02 -0.00 -2.5 to 2.5 Pass 

40 3.85 -4.66 -0.00 -2.5 to 2.5 Pass 

50 3.85 -4.45 -0.00 -2.5 to 2.5 Pass 

1908.5 15 0 

20 

3.27 -4.53 -0.00 -2.5 to 2.5 Pass 

3.85 -5.19 -0.00 -2.5 to 2.5 Pass 

4.43 -7.91 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -8.05 -0.00 -2.5 to 2.5 Pass 

0 3.85 -7.41 -0.00 -2.5 to 2.5 Pass 

10 3.85 -10.26 -0.01 -2.5 to 2.5 Pass 

30 3.85 -12.62 -0.01 -2.5 to 2.5 Pass 

40 3.85 -10.57 -0.01 -2.5 to 2.5 Pass 

50 3.85 -9.78 -0.01 -2.5 to 2.5 Pass 

16QAM 1851.5 15 0 

20 

3.27 -7.85 -0.00 -2.5 to 2.5 Pass 

3.85 -11.13 -0.01 -2.5 to 2.5 Pass 

4.43 -8.23 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -8.65 -0.00 -2.5 to 2.5 Pass 

0 3.85 -5.21 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.77 -0.00 -2.5 to 2.5 Pass 

30 3.85 -6.74 -0.00 -2.5 to 2.5 Pass 
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40 3.85 -4.03 -0.00 -2.5 to 2.5 Pass 

50 3.85 -4.05 -0.00 -2.5 to 2.5 Pass 

1880 15 0 

20 

3.27 -5.24 -0.00 -2.5 to 2.5 Pass 

3.85 -6.74 -0.00 -2.5 to 2.5 Pass 

4.43 -3.18 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -4.21 -0.00 -2.5 to 2.5 Pass 

0 3.85 -5.85 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.17 -0.00 -2.5 to 2.5 Pass 

30 3.85 -2.62 -0.00 -2.5 to 2.5 Pass 

40 3.85 -3.43 -0.00 -2.5 to 2.5 Pass 

50 3.85 -2.68 -0.00 -2.5 to 2.5 Pass 

1908.5 15 0 

20 

3.27 -8.24 -0.00 -2.5 to 2.5 Pass 

3.85 -7.80 -0.00 -2.5 to 2.5 Pass 

4.43 -8.47 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -10.89 -0.01 -2.5 to 2.5 Pass 

0 3.85 -13.18 -0.01 -2.5 to 2.5 Pass 

10 3.85 -12.35 -0.01 -2.5 to 2.5 Pass 

30 3.85 -10.83 -0.01 -2.5 to 2.5 Pass 

40 3.85 -7.07 -0.00 -2.5 to 2.5 Pass 

50 3.85 -6.64 -0.00 -2.5 to 2.5 Pass 

 

1.4. B2_5MHz 

1.4.1. Test Result 
Band: 2 / Bandwidth: 5MHz 

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

QPSK 

1852.5 25 0 

20 

3.27 -9.06 -0.00 -2.5 to 2.5 Pass 

3.85 -12.87 -0.01 -2.5 to 2.5 Pass 

4.43 -12.75 -0.01 -2.5 to 2.5 Pass 

-10 3.85 -0.74 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.12 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.39 -0.00 -2.5 to 2.5 Pass 

30 3.85 -8.05 -0.00 -2.5 to 2.5 Pass 

40 3.85 -11.06 -0.01 -2.5 to 2.5 Pass 

50 3.85 -9.30 -0.01 -2.5 to 2.5 Pass 

1880 25 0 

20 

3.27 -7.68 -0.00 -2.5 to 2.5 Pass 

3.85 -8.14 -0.00 -2.5 to 2.5 Pass 

4.43 -9.06 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -10.74 -0.01 -2.5 to 2.5 Pass 

0 3.85 -8.50 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.69 -0.00 -2.5 to 2.5 Pass 

30 3.85 -8.90 -0.00 -2.5 to 2.5 Pass 

40 3.85 -6.54 -0.00 -2.5 to 2.5 Pass 

50 3.85 -5.64 -0.00 -2.5 to 2.5 Pass 

1907.5 25 0 

20 

3.27 -3.62 -0.00 -2.5 to 2.5 Pass 

3.85 -9.23 -0.00 -2.5 to 2.5 Pass 

4.43 -8.61 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.95 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.35 -0.00 -2.5 to 2.5 Pass 

10 3.85 -7.08 -0.00 -2.5 to 2.5 Pass 
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30 3.85 -9.90 -0.01 -2.5 to 2.5 Pass 

40 3.85 -12.33 -0.01 -2.5 to 2.5 Pass 

50 3.85 -10.73 -0.01 -2.5 to 2.5 Pass 

16QAM 

1852.5 25 0 

20 

3.27 -6.92 -0.00 -2.5 to 2.5 Pass 

3.85 -8.17 -0.00 -2.5 to 2.5 Pass 

4.43 -12.30 -0.01 -2.5 to 2.5 Pass 

-10 3.85 -12.36 -0.01 -2.5 to 2.5 Pass 

0 3.85 -10.76 -0.01 -2.5 to 2.5 Pass 

10 3.85 -10.16 -0.01 -2.5 to 2.5 Pass 

30 3.85 -8.44 -0.00 -2.5 to 2.5 Pass 

40 3.85 -7.25 -0.00 -2.5 to 2.5 Pass 

50 3.85 -5.51 -0.00 -2.5 to 2.5 Pass 

1880 25 0 

20 

3.27 -4.63 -0.00 -2.5 to 2.5 Pass 

3.85 -11.12 -0.01 -2.5 to 2.5 Pass 

4.43 -12.26 -0.01 -2.5 to 2.5 Pass 

-10 3.85 -5.25 -0.00 -2.5 to 2.5 Pass 

0 3.85 -6.67 -0.00 -2.5 to 2.5 Pass 

10 3.85 -4.35 -0.00 -2.5 to 2.5 Pass 

30 3.85 -2.95 -0.00 -2.5 to 2.5 Pass 

40 3.85 -5.69 -0.00 -2.5 to 2.5 Pass 

50 3.85 -9.51 -0.01 -2.5 to 2.5 Pass 

1907.5 25 0 

20 

3.27 -7.95 -0.00 -2.5 to 2.5 Pass 

3.85 -4.28 -0.00 -2.5 to 2.5 Pass 

4.43 -6.85 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -7.14 -0.00 -2.5 to 2.5 Pass 

0 3.85 -8.24 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.09 -0.00 -2.5 to 2.5 Pass 

30 3.85 -8.47 -0.00 -2.5 to 2.5 Pass 

40 3.85 -10.31 -0.01 -2.5 to 2.5 Pass 

50 3.85 -8.21 -0.00 -2.5 to 2.5 Pass 

 

1.5. B2_10MHz 

1.5.1. Test Result 
Band: 2 / Bandwidth: 10MHz 

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

QPSK 

1855 50 0 

20 

3.27 -8.21 -0.00 -2.5 to 2.5 Pass 

3.85 -7.81 -0.00 -2.5 to 2.5 Pass 

4.43 -8.83 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -8.87 -0.00 -2.5 to 2.5 Pass 

0 3.85 -3.71 -0.00 -2.5 to 2.5 Pass 

10 3.85 -4.95 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.54 -0.00 -2.5 to 2.5 Pass 

40 3.85 -6.52 -0.00 -2.5 to 2.5 Pass 

50 3.85 -5.85 -0.00 -2.5 to 2.5 Pass 

1880 50 0 

20 

3.27 -2.47 -0.00 -2.5 to 2.5 Pass 

3.85 -3.40 -0.00 -2.5 to 2.5 Pass 

4.43 -3.62 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.32 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.33 -0.00 -2.5 to 2.5 Pass 
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10 3.85 -5.82 -0.00 -2.5 to 2.5 Pass 

30 3.85 -2.63 -0.00 -2.5 to 2.5 Pass 

40 3.85 -1.65 -0.00 -2.5 to 2.5 Pass 

50 3.85 -1.76 -0.00 -2.5 to 2.5 Pass 

1905 50 0 

20 

3.27 -3.50 -0.00 -2.5 to 2.5 Pass 

3.85 -3.46 -0.00 -2.5 to 2.5 Pass 

4.43 -3.62 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.36 -0.00 -2.5 to 2.5 Pass 

0 3.85 -3.30 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.14 -0.00 -2.5 to 2.5 Pass 

30 3.85 -2.36 -0.00 -2.5 to 2.5 Pass 

40 3.85 -6.67 -0.00 -2.5 to 2.5 Pass 

50 3.85 -11.57 -0.01 -2.5 to 2.5 Pass 

16QAM 

1855 50 0 

20 

3.27 -0.82 -0.00 -2.5 to 2.5 Pass 

3.85 0.31 0.00 -2.5 to 2.5 Pass 

4.43 -0.53 -0.00 -2.5 to 2.5 Pass 

-10 3.85 1.23 0.00 -2.5 to 2.5 Pass 

0 3.85 -2.78 -0.00 -2.5 to 2.5 Pass 

10 3.85 -3.96 -0.00 -2.5 to 2.5 Pass 

30 3.85 1.22 0.00 -2.5 to 2.5 Pass 

40 3.85 0.72 0.00 -2.5 to 2.5 Pass 

50 3.85 -1.03 -0.00 -2.5 to 2.5 Pass 

1880 50 0 

20 

3.27 -6.78 -0.00 -2.5 to 2.5 Pass 

3.85 -4.33 -0.00 -2.5 to 2.5 Pass 

4.43 -4.58 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -4.95 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.71 -0.00 -2.5 to 2.5 Pass 

10 3.85 -2.82 -0.00 -2.5 to 2.5 Pass 

30 3.85 0.06 0.00 -2.5 to 2.5 Pass 

40 3.85 -8.04 -0.00 -2.5 to 2.5 Pass 

50 3.85 -6.05 -0.00 -2.5 to 2.5 Pass 

1905 50 0 

20 

3.27 -4.01 -0.00 -2.5 to 2.5 Pass 

3.85 -7.61 -0.00 -2.5 to 2.5 Pass 

4.43 -4.19 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -2.15 -0.00 -2.5 to 2.5 Pass 

0 3.85 -6.92 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.24 -0.00 -2.5 to 2.5 Pass 

30 3.85 -3.73 -0.00 -2.5 to 2.5 Pass 

40 3.85 -0.07 0.00 -2.5 to 2.5 Pass 

50 3.85 -5.41 -0.00 -2.5 to 2.5 Pass 

 

1.6. B2_15MHz 

1.6.1. Test Result 
Band: 2 / Bandwidth: 15MHz 

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

QPSK 1857.5 75 0 
20 

3.27 -7.24 -0.00 -2.5 to 2.5 Pass 

3.85 -7.35 -0.00 -2.5 to 2.5 Pass 

4.43 -7.78 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -8.37 -0.00 -2.5 to 2.5 Pass 
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0 3.85 -8.10 -0.00 -2.5 to 2.5 Pass 

10 3.85 -8.31 -0.00 -2.5 to 2.5 Pass 

30 3.85 -7.21 -0.00 -2.5 to 2.5 Pass 

40 3.85 -4.21 -0.00 -2.5 to 2.5 Pass 

50 3.85 -6.38 -0.00 -2.5 to 2.5 Pass 

1880 75 0 

20 

3.27 -6.08 -0.00 -2.5 to 2.5 Pass 

3.85 -10.19 -0.01 -2.5 to 2.5 Pass 

4.43 -8.94 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -8.64 -0.00 -2.5 to 2.5 Pass 

0 3.85 -8.33 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.25 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.49 -0.00 -2.5 to 2.5 Pass 

40 3.85 -9.54 -0.01 -2.5 to 2.5 Pass 

50 3.85 -5.31 -0.00 -2.5 to 2.5 Pass 

1902.5 75 0 

20 

3.27 -2.42 -0.00 -2.5 to 2.5 Pass 

3.85 -2.95 -0.00 -2.5 to 2.5 Pass 

4.43 -3.68 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.69 -0.00 -2.5 to 2.5 Pass 

0 3.85 -0.67 -0.00 -2.5 to 2.5 Pass 

10 3.85 -3.15 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.58 -0.00 -2.5 to 2.5 Pass 

40 3.85 -6.91 -0.00 -2.5 to 2.5 Pass 

50 3.85 -7.68 -0.00 -2.5 to 2.5 Pass 

16QAM 

1857.5 75 0 

20 

3.27 -6.17 -0.00 -2.5 to 2.5 Pass 

3.85 -2.13 -0.00 -2.5 to 2.5 Pass 

4.43 -7.77 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -6.71 -0.00 -2.5 to 2.5 Pass 

0 3.85 -3.55 -0.00 -2.5 to 2.5 Pass 

10 3.85 -3.68 -0.00 -2.5 to 2.5 Pass 

30 3.85 -7.98 -0.00 -2.5 to 2.5 Pass 

40 3.85 -6.98 -0.00 -2.5 to 2.5 Pass 

50 3.85 -5.87 -0.00 -2.5 to 2.5 Pass 

1880 75 0 

20 

3.27 -8.70 -0.00 -2.5 to 2.5 Pass 

3.85 -7.94 -0.00 -2.5 to 2.5 Pass 

4.43 -7.74 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -8.27 -0.00 -2.5 to 2.5 Pass 

0 3.85 -6.25 -0.00 -2.5 to 2.5 Pass 

10 3.85 -7.11 -0.00 -2.5 to 2.5 Pass 

30 3.85 -7.24 -0.00 -2.5 to 2.5 Pass 

40 3.85 -4.98 -0.00 -2.5 to 2.5 Pass 

50 3.85 -4.79 -0.00 -2.5 to 2.5 Pass 

1902.5 75 0 

20 

3.27 -3.43 -0.00 -2.5 to 2.5 Pass 

3.85 -4.78 -0.00 -2.5 to 2.5 Pass 

4.43 -6.82 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -6.51 -0.00 -2.5 to 2.5 Pass 

0 3.85 -1.43 -0.00 -2.5 to 2.5 Pass 

10 3.85 -4.36 -0.00 -2.5 to 2.5 Pass 

30 3.85 -2.16 -0.00 -2.5 to 2.5 Pass 

40 3.85 -2.00 -0.00 -2.5 to 2.5 Pass 

50 3.85 -1.83 -0.00 -2.5 to 2.5 Pass 

 

mailto:customerservice.sw@bureauveritas.com


 
 

BV 7Layers Communications 

Technology (Shenzhen) Co. Ltd 

No.B102, Dazu Chuangxin Mansion, North of Beihuan 

Avenue, North Area, Hi-Tech Industrial Park, Nanshan 

District, Shenzhen, Guangdong, China 

Tel: +86 755 8869 6566 

Fax: +86 755 8869 6577 

Email: customerservice.sw@bureauveritas.com 

         Page 12 of 135 

 

Test Report No.: W7L-P21090022RF05 

1.7. B2_20MHz 

1.7.1. Test Result 
Band: 2 / Bandwidth: 20MHz 

Modulation 
Frequency 

(MHz) 

RB Allocation Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Size Offset Result Limit 

QPSK 

1860 100 0 

20 

3.27 -3.15 -0.00 -2.5 to 2.5 Pass 

3.85 -7.85 -0.00 -2.5 to 2.5 Pass 

4.43 -3.89 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -2.29 -0.00 -2.5 to 2.5 Pass 

0 3.85 -1.79 -0.00 -2.5 to 2.5 Pass 

10 3.85 -2.68 -0.00 -2.5 to 2.5 Pass 

30 3.85 -3.89 -0.00 -2.5 to 2.5 Pass 

40 3.85 -1.70 -0.00 -2.5 to 2.5 Pass 

50 3.85 -0.79 -0.00 -2.5 to 2.5 Pass 

1880 100 0 

20 

3.27 -3.08 -0.00 -2.5 to 2.5 Pass 

3.85 -7.08 -0.00 -2.5 to 2.5 Pass 

4.43 -8.61 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -4.79 -0.00 -2.5 to 2.5 Pass 

0 3.85 -6.01 -0.00 -2.5 to 2.5 Pass 

10 3.85 -3.00 -0.00 -2.5 to 2.5 Pass 

30 3.85 -4.22 -0.00 -2.5 to 2.5 Pass 

40 3.85 -4.15 -0.00 -2.5 to 2.5 Pass 

50 3.85 -4.32 -0.00 -2.5 to 2.5 Pass 

1900 100 0 

20 

3.27 -2.63 -0.00 -2.5 to 2.5 Pass 

3.85 -1.42 -0.00 -2.5 to 2.5 Pass 

4.43 -3.45 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -4.36 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.51 -0.00 -2.5 to 2.5 Pass 

10 3.85 -7.51 -0.00 -2.5 to 2.5 Pass 

30 3.85 -8.48 -0.00 -2.5 to 2.5 Pass 

40 3.85 -4.15 -0.00 -2.5 to 2.5 Pass 

50 3.85 -5.31 -0.00 -2.5 to 2.5 Pass 

16QAM 

1860 100 0 

20 

3.27 -5.82 -0.00 -2.5 to 2.5 Pass 

3.85 -1.47 -0.00 -2.5 to 2.5 Pass 

4.43 -5.69 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.19 -0.00 -2.5 to 2.5 Pass 

0 3.85 -5.41 -0.00 -2.5 to 2.5 Pass 

10 3.85 -3.26 -0.00 -2.5 to 2.5 Pass 

30 3.85 -6.65 -0.00 -2.5 to 2.5 Pass 

40 3.85 -1.54 -0.00 -2.5 to 2.5 Pass 

50 3.85 -6.88 -0.00 -2.5 to 2.5 Pass 

1880 100 0 

20 

3.27 -8.47 -0.00 -2.5 to 2.5 Pass 

3.85 -6.12 -0.00 -2.5 to 2.5 Pass 

4.43 -6.71 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.99 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.63 -0.00 -2.5 to 2.5 Pass 

10 3.85 -5.32 -0.00 -2.5 to 2.5 Pass 

30 3.85 -5.16 -0.00 -2.5 to 2.5 Pass 

40 3.85 -5.75 -0.00 -2.5 to 2.5 Pass 

50 3.85 -8.33 -0.00 -2.5 to 2.5 Pass 

1900 100 0 20 
3.27 -6.84 -0.00 -2.5 to 2.5 Pass 

3.85 -8.15 -0.00 -2.5 to 2.5 Pass 
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Test Report No.: W7L-P21090022RF05 

4.43 -7.71 -0.00 -2.5 to 2.5 Pass 

-10 3.85 -3.96 -0.00 -2.5 to 2.5 Pass 

0 3.85 -4.28 -0.00 -2.5 to 2.5 Pass 

10 3.85 -6.01 -0.00 -2.5 to 2.5 Pass 

30 3.85 -4.98 -0.00 -2.5 to 2.5 Pass 

40 3.85 -3.60 -0.00 -2.5 to 2.5 Pass 

50 3.85 -5.97 -0.00 -2.5 to 2.5 Pass 

 

2. 99% & 26dB Bandwidth 

2.1. WCDMA_Band2_OBW 

2.1.1. Test Result 
WCDMABand: 2 

ENV 
Mode Frequency 

(MHz) 

99% Occupied Bandwidth (MHz) 
Verdict 

Network Subset Result 

NTNV RMC 12.2kbps RMC 

1852.4 4.181 Pass 

1880 4.189 Pass 

1907.6 4.169 Pass 
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2.1.2. Test Graph 
Band2_RMC_LCH_1852.4MHz_12.2kbps RMC_NTNV 

 
Band2_RMC_MCH_1880MHz_12.2kbps RMC_NTNV 
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Band2_RMC_HCH_1907.6MHz_12.2kbps RMC_NTNV 
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2.2. LTE_Band2_OBW 

2.2.1. Test Result 
Band: 2 / NTNV 

Bandwidth (MHz) Modulation 
Frequency 

(MHz) 

RB Allocation 99% Occupied Bandwidth (MHz) 
Verdict 

Size Offset Result 

1.4 

QPSK 

1850.7 6 0 1.103 Pass 

1880 6 0 1.116 Pass 

1909.3 6 0 1.107 Pass 

16QAM 

1850.7 6 0 1.115 Pass 

1880 6 0 1.101 Pass 

1909.3 6 0 1.113 Pass 

3 

QPSK 

1851.5 15 0 2.722 Pass 

1880 15 0 2.728 Pass 

1908.5 15 0 2.722 Pass 

16QAM 

1851.5 15 0 2.721 Pass 

1880 15 0 2.723 Pass 

1908.5 15 0 2.717 Pass 

5 

QPSK 

1852.5 25 0 4.548 Pass 

1880 25 0 4.538 Pass 

1907.5 25 0 4.534 Pass 

16QAM 

1852.5 25 0 4.528 Pass 

1880 25 0 4.543 Pass 

1907.5 25 0 4.541 Pass 

10 

QPSK 

1855 50 0 9.054 Pass 

1880 50 0 9.025 Pass 

1905 50 0 9.048 Pass 

16QAM 

1855 50 0 9.034 Pass 

1880 50 0 9.032 Pass 

1905 50 0 9.032 Pass 

15 

QPSK 

1857.5 75 0 13.585 Pass 

1880 75 0 13.553 Pass 

1902.5 75 0 13.573 Pass 

16QAM 

1857.5 75 0 13.574 Pass 

1880 75 0 13.580 Pass 

1902.5 75 0 13.580 Pass 

20 

QPSK 

1860 100 0 18.095 Pass 

1880 100 0 18.084 Pass 

1900 100 0 18.135 Pass 

16QAM 

1860 100 0 18.054 Pass 

1880 100 0 18.093 Pass 

1900 100 0 18.148 Pass 
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2.2.2. Test Graph 
Band2_1.4MHz_QPSK_LCH_1850.7MHz_RB_6_0_NTNV 

 
Band2_1.4MHz_QPSK_MCH_1880MHz_RB_6_0_NTNV 
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Band2_1.4MHz_QPSK_HCH_1909.3MHz_RB_6_0_NTNV 

 
Band2_1.4MHz_16QAM_LCH_1850.7MHz_RB_6_0_NTNV 
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Band2_1.4MHz_16QAM_MCH_1880MHz_RB_6_0_NTNV 

 
Band2_1.4MHz_16QAM_HCH_1909.3MHz_RB_6_0_NTNV 
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Band2_3MHz_QPSK_LCH_1851.5MHz_RB_15_0_NTNV 

 
Band2_3MHz_QPSK_MCH_1880MHz_RB_15_0_NTNV 
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Band2_3MHz_QPSK_HCH_1908.5MHz_RB_15_0_NTNV 

 
Band2_3MHz_16QAM_LCH_1851.5MHz_RB_15_0_NTNV 
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Band2_3MHz_16QAM_MCH_1880MHz_RB_15_0_NTNV 

 
Band2_3MHz_16QAM_HCH_1908.5MHz_RB_15_0_NTNV 
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Band2_5MHz_QPSK_LCH_1852.5MHz_RB_25_0_NTNV 

 
Band2_5MHz_QPSK_MCH_1880MHz_RB_25_0_NTNV 
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2.3. WCDMA_Band2_XDB 

2.3.1. Test Result 
WCDMA_Band: 2 

ENV 
Mode Frequency 

(MHz) 

26dB Bandwidth (MHz) 
Verdict 

Network Subset Result 

NTNV RMC 12.2kbps RMC 

1852.4 4.748 Pass 

1880 4.743 Pass 

1907.6 4.753 Pass 
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2.3.2. Test Graph 
Band2_RMC_LCH_1852.4MHz_12.2kbps RMC_NTNV 

 
Band2_RMC_MCH_1880MHz_12.2kbps RMC_NTNV 
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2.4. LTE_Band2_XDB 

2.4.1. Test Result 
Band: 2 / NTNV 

Bandwidth (MHz) Modulation 
Frequency 

(MHz) 

RB Allocation 26dB Bandwidth (MHz) 
Verdict 

Size Offset Result 

1.4 

QPSK 

1850.7 6 0 1.323 Pass 

1880 6 0 1.306 Pass 

1909.3 6 0 1.319 Pass 

16QAM 

1850.7 6 0 1.314 Pass 

1880 6 0 1.303 Pass 

1909.3 6 0 1.313 Pass 

3 

QPSK 

1851.5 15 0 3.006 Pass 

1880 15 0 2.990 Pass 

1908.5 15 0 2.983 Pass 

16QAM 

1851.5 15 0 2.996 Pass 

1880 15 0 2.982 Pass 

1908.5 15 0 2.987 Pass 

5 

QPSK 

1852.5 25 0 5.308 Pass 

1880 25 0 5.004 Pass 

1907.5 25 0 5.030 Pass 

16QAM 

1852.5 25 0 4.991 Pass 

1880 25 0 5.027 Pass 

1907.5 25 0 5.025 Pass 

10 

QPSK 

1855 50 0 9.924 Pass 

1880 50 0 9.912 Pass 

1905 50 0 9.898 Pass 

16QAM 

1855 50 0 9.873 Pass 

1880 50 0 9.887 Pass 

1905 50 0 10.369 Pass 

15 

QPSK 

1857.5 75 0 14.955 Pass 

1880 75 0 14.879 Pass 

1902.5 75 0 14.895 Pass 

16QAM 

1857.5 75 0 14.779 Pass 

1880 75 0 14.932 Pass 

1902.5 75 0 14.964 Pass 

20 

QPSK 

1860 100 0 19.648 Pass 

1880 100 0 19.673 Pass 

1900 100 0 19.720 Pass 

16QAM 

1860 100 0 19.754 Pass 

1880 100 0 19.805 Pass 

1900 100 0 19.695 Pass 
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2.4.2. Test Graph 
Band2_1.4MHz_QPSK_LCH_1850.7MHz_RB_6_0_NTNV 

 
Band2_1.4MHz_QPSK_MCH_1880MHz_RB_6_0_NTNV 
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